MINISTRY OF ENVIRONMERNT
PROVINCE OF BRITISH COLUMBIA

THOMPSON-BONAPARTE AREA
BONAPARTE RIVER
WATER QUALITY ASSESSMENT AND OBJECTIVES
TECHNICAL APPENDIX

L.G. Swain, P.Eng.,

Resource Quality Section
Water Management Branch

April, 1986






TABLE OF CONTENTS
Page

TABLE OF CONTENTS. ¢ uuaneneneueeseneeseseaeuenesnenenncnenennenennenes i
LIST OF TABLES ..t uueneneneuinsunenenensensnsonsncncasenseeneensonsnnnns iv
LIST OF FIGURES. .. euutttutunssseneenutnaieeieeeeennnunnneeeeennnnnes ¥
ACKNOWLEDGEMENTS . 4 s et etsaensntnsaensesanaeenssnenseenarnrennsennns Vi

1. INTBODUCTION...............................’......,............... 1
1.1 Background...................,.................................. 1
[...]
consisting of forested hills and gullies upstream from Clinton, and grazing
lands, hobby farms, and cattle ranches downstream from Clinton(1u).

The assessment by Little and Holmes found that the discharge had "its
greatest influence on Clinton Creek during the winter portién of the low

flow period"(1u).

These influences were noted in considerably increas-
ed nutrients, fecal coliforms, and algal growths due to reduced effluent

quality and creek flows, and increased effluent flow rates(Tu),

A summary of the effluent quality is in Table 6. Maximum recorded
values were: flow of 727 m®/d, fecal coliforms of 1 100 000 MPN/100 mL,
ammonia nitrogen of 19.4 mg/L, BODs of 60 mg/L and suspended solids of
104 mg/L. Mean values were 380 m®/d, 495 MPN/100 mL (median), 4.4 mg/L,
21 mg/L and 26 mg/L, respectively. These characteristics are discussed in
more detail in the following sections.

3.3.2.1 Flows

Effluent flow rates exceeded 360 m®/d about fifty percent of the time
that measurements were made. The higher flows occurred in July or August or
January and February. Increased flows in the latter period were likely the
result of people leaving taps running to prevent water lines from freezing.
The winter is of most concern due to the low flow at that time in Clinton

Creek. The maximum effluent flow of 727 m%/d occurred in February 1979.

The annual mean flow in Clinton Creek at the mouth was 0,344 m3/s., The
data were too few to permit an average 10-year 7-day low flow to be calcu-
lated. The ratios of the average 10-year 7-day low flow to the annual mean
annual flows in two nearby watercourses, Hat Creek and the Bonaparte River,
were 0.33 (0.27 m®/s + 0.816 m3/s) and 0.28 (1.64 m*/s + 5.9 m?¥/s), respect-
ively. Therefore the 10-year 7-day average low flow on Clinton Creek at the
mouth has been assumed to be 0,30 of the annual mean flow, or 0.1 m3/s (0.3
x 0.344 np3/s). Flows at Clinton further upstream would be less than this.

Based upon the drainage areas for the creek at Clinton (77.7 km?) and at the



27

mouth (252 km?), the low flow at Cfinton would be:30% (0.03 m®/s) of the low
flow at the mouth. Available dilution of minimum creek flows would be 3:1
at maximum effluent discharge rate and 7:1 at average effluent discharge
rate. The configuration of the creek downstream from the outfall likely
results in complete mixing of the effluent and the creek within a short

distance (30 m) downstream.
3.3.2.2 Fecal Coliforms

Fecal coliform values in the effluent exceeding 495 MPN/100 mL {median
recorded value, Table 6) were generally recorded during the winter months,
from December through March for several vyears. Little and Holmes(1u)
have indicated that the effluent was not chlorinated due to concerns of the
B.C. Fish and Wildlife Branch (now Fisheries Branch) about chlorine toxicity
to resident trout. Values lower than 495 MPN/100 mL likely occur as a
result of natural ultraviolet radiation reducing fecal coliform concentra-
tions during open water periods. This disinfection process is not available

under ice cover,

Calculations in Table 6 indicate that under a worst-case scenario
(winter conditions) of high effluent flow, high fecal coliform concentra-
tions and low creek flow, the fecal coliform concentration could increase by
as much as 92 500 MPN/100 mL in Clinton Creek after complete mixing. Data
in Table 7 show that an increase of this magnitude between Sites 0600503 and
0600505 (100 m downstream) was not recorded during sampling periods. Com-
plete mixing of effluent and creek water would be expected. However, some
appreciable increases in fecal coliform concentrations, to as high as
5 000 MPN/100 mL, were noted. Increases of this magnitude may be of concern

for downstream water users.
3.3.2.3 Ammonia Nitrogen
This characteristic is of concern since its un-ionized form can be

toxic to aquatic life. More un-ionized ammonia is present at higher pH and

temperature, This would likely correspond to periods during the summer when



28

flows were higher in Clinton Creek;'but when ammohia values were lower. The
highest ammonia nitrogen value of 19.4 mg/L in the effluent was recorded in
March 1976, with a corresponding pH of 7.5 and 3°C temperature. The calcu-
lated un-ionized ammonia nitrogen concentration in the effluent would be
0.076 mg/L, however dilution in the creek would reduce the increase to
0.006 mg/L in the receiving water after complete mixing. The pH and temper-
ature of the creek may have been different than the effluent. If the pH in
the creek were the median 8.4 (Table 10), the maximum calculated potential
increase in total ammonia nitrogen of 1.64 mg/L would correspond to an

increase of 0.049 mg/L in un-ionized ammonia nitrogen in the creek.

Ammonia nitrogen values tended to increase downstream from the Clinton
Creek discharge at Site 0600505, The largest recorded downstream value,
0.585 mg/L, would correspond to an un-ionized ammonia nitrogen value of
about 0.007 mg/L, a level safe for aquatic life. Little and Holmes found
the maximum theoretical un-ionized ammonia nitrogen value in the creek at
the outfall to be 0.018 mg/L(14), below the maximum ocoriterion of
0.03 mg/L(7). Therefore, problem ammonia levels resulting from this
discharge have not been measured to date in Clinton Creek, but ammonia is of

concern because of the potential for high levels during low flows.

Nitrite values in the creek could increase by 0.013 mg/L under worst
case conditions, with complete mixing (Table 6). These values could be as

much as three times higher if the ten-year seven-day low flow was 0.03 m3/s
instead of 0.1 m®/s used in Table 6.

3.3.2.4 Dissolved Oxygen and Oxygen-Consuming Materials

Values for BODy in the effluent ranged from <10 to 60 mg/L (Table 6).
The 75th percentile value of 28 mg/L is typical of a BODg value from a well
operating lagoon system. Values which exceeded this level occurred gener-

ally in the January through March period.

Calculations in Table 6 show that under worst-case situations which

would occur in winter of high effluent flow, maximum BOD, values, and low



29

creek flows, the BOD, could increa;e by 5.1 mg/Lrin the creek after complete
mixing. However, the data in Table 7 do not show any real trend of increas-
ing or decreasing dissolved oxygen values in the creek, going from Site
0600503 downstream to Site 0600505. Any oxygen depletion would occur well
downstream, perhaps not until the Bonaparte River confluence. Therefore

BOD, and dissolved oxygen are not a major concern related to this discharge.
3.3.2.5 Suspended Solids

Values for suspended solids in the effluent ranged from 4 to 104 mg/L
(Table 6). The mean value of 26 mg/L and the 75th percentile value of
37 mg/L are typical of a well operated lagoon system. Higher values typi-
cally occur in lagoon systems during the summer, due to algal growths in the
lagoons. However, such was not the case here, with values exceeding the

75th percentile being recorded in most months of the year.

Calculations in Table 6 show that for a worst-case situation at high
effluent flow, high suspended solids concentrations and low creek flow, the
suspended solids in the creek could be increased by nearly 9 mg/L after
complete mixing. This potential increase is about as large an increase as
would be tolerable from any one discharge or series of discharges to protect

aquatic life and drinking water supplies.

Values measured in the creek increased by as much as 60 mg/L (Table 7)

on one occasion.
3.3.2.6 Total Phosphorus

Total phosphorus values ranged from 0.082 to 7.55 mg/L in the effluent
(Table 6). The highest recorded values were in winter months, generally
between January and March, a time when maximum effluent flows would enter
the creek during minimum creek flows. Calculations in Table 6 indicate
phosphorus in the creek under such worst-case conditions could increase by

C.64 mg/L after complete mixing.



30

Data in Table 7 show that on all but one date (78 06 06), phosphorus
values increased downstream in Clinton Creek. Only on one occasion was the

increase as large as predicted under the worst-case scenario (74 04 10).

Little and Holmes have indicated that there were large concentrations

of algal growths in Clinton Creek, downstream from the lagoons(m)°
3.3.2.7 Effluent Toxicity

Static 96 h LC50 acute toxicity tests carried out on the effluent in
1976 indicated that the effluent was not acutely toxic since no mortalities

occurred at 100% effluent concentration(17).
3.3.2.8 Future Options

The Village of Clinton has received a $5 000 Provinecial grant for a
consultant, Urban Systems Ltd., to conduct a study of the best method of
sewage disposal(15>. The study will be a refinement of schemes put
forth in an Associated Engineering Services Ltd. report(16), One
option, a rapid infiltration system, would not be practical for the Village
due to slopes and soil types in the area. A second option, spray irriga-
tion, is impractical due to piping costs and the land areas required(‘5)°

A third option would be to deepen the existing lagoon to 3.3 m depth to
provide ‘retention during low creek flows (QOctober to rday)(15). Releas-
es could be made during freshet when Clinton Creek is turbid, but only a
15:1 dilution ratio could be achieved(TS). High quantities of phos-
phorus from cattle wastes already may be entering the creek at that time.
Algal problems would not be as severe in freshet due to the creek turbidity,
greater depths, and higher stream velocities. 1If the population of Clinton
suddenly were to increase, diffusers could be added to the bottom of the
facultative lagoon to provide aeration(js), thereby improving treat-

ment .



31
3.3.3 VILLAGE OF CACHE CREEK

The Cache Creek STP services a population of about 1 000 persons. The
plant is & secondary-activated-sludge type, with two sets of aeration tanks
and secondary clarifiers designed to be operated in parallel. However,
only one side of the plant is being used(TS) to get good effluent
quality due to lower than design plant loadings. Overflow from the clari-
fiers is disinfected using chlorine, with subsequent dechlorination (after
November 1985). Sludge from the plant is treated in two aerobic digesters
prior to drying in sludge drying beds. The Village of Cache Creek wishes to

discontinue chlorination after October 1984(15).

Permit PE 264 issued pursuant to the Waste Management Act in August
1984, allows the discharge of an average 800 m®/d to the Bonaparte River,
with concentrations of 60 mg/L suspended solids and 30 mg/L BODs. In
addition, the effluent is to receive a minimum one-hour chlorine contact
time and to be discharged with no chloriﬁe residual. Chlorination of the
effluent is required due to a concern for the downstream water withdrawal by
the Village of Ashcroft from the Thompson River. Dechlorination of the
effluent is required since the British Columbia Fisheries Branch have
released fish into the Bonaparte River since about 1981. However, the
dechlorination facilities at ¢the plant have never really worked(js).
The Village wishes to discontinue chlorination and evaluate alternatives,
including ground dispcsal via rapid infiltration through the existing sludge

drying bed areas(TS).

3.3.3.1 Flows

Flows from the Cache Creek STP generally exceeded the permitted level
of 800 m®/d during the summer months from July through October, when a large
influx of tourists occurs. High flows have also occurred in the December
through February period, likely associated with people leaving faucets open

to prevent water pipes from freezing.



32

The 10-year T-day average low flow for the Bonaparte River measured
near Cache Creek was 1.64 m®/s. The maximum recorded effluent flow would
receive a dilution of about 150:1 in this low river flow after complete
mixing. The configuration of the river downstream from the outfall likely
results in‘complete mixing of the effluent and the river within a short

distance (30 m) downstream.
3.3.3.2 Fecal Coliforms

Values for fecal coliforms in the effluent have exceeded 2 000 MPN/100
mL on 50% of the dates samples were collected. These high values have
occurred in all months of the year. The 75th percentile value was
17 000 MPN/100 mL and the 90th percentile value was 92 000 MPN/100 mL.

Calculations in Table 8 show results for a worst-case scenaric involv-
ing the maximum fecal coliform concentration being discharged at the maxi-
mum effluent flow rate into the 10-year 7-day average low flow in the
Bonaparte River. Under these conditions the fecal coliform values could
increase by about 2 300 MPN/100 mL, after complete mixing.

Data in Table 9 show actual increases from upstream to downstream
(100 m) from the Cache Creek STP. Although values generally increased from
upstream to downstream, only on two dates (74 11 07 and 75 07 14) did values
increase by at least the 2 300 MPN/100 mL predicted by the worst-case

scenario. Such increases are of concern for downstream water users,
3.3.3.3 Ammonia Nitrogen

The maximum recorded ammonia nitrogen value in the effluent was
29.8 mg/L (Table 8). However, in recent years, between 1980 and 1983, the
maximum recorded value was 22,8 mg/L. This lattfer value had a corresponding
pH and temperature of 7.8 and 20°C, respectively. Under these conditions,
0.559 mg/L of un-ionized ammonia nitrogen would be in the effluent. This
would be present prior to any mixing. Dilution with river water would

modify the pH and lower the total ammonia concentration. With the minimum



33

150:1 dilution, the resulting increase in concentration in the river, based
upon un-ionized ammonia nitrogen in the effluent, would be 0,004 mg/L.
Dilutions higher than 150:1 would be available in warm weather. As well,
the actual un-ionized ammonia concentration in the river depends upon the pH
and temperature of the river water. The higher pH in the river (median 8.2)

would result in slightly more un-ionized ammonia.

The calculated maximum potential increase in ammonia nitrogen, in Table
8 was 0.197 mg/L, assuming complete mixing of the effluent with the receiv-
ing water. At the maximum recorded pH and temperature in the river below
the Cache Creek STP of 8.5 and 21°C, respectively, this would amount to an
increase of 0.023 mg/L. This is below the maximum allowable level of
0.03 mg/Lt),

The maximum measured increase in total ammonia nitrogen occurred in
January, 1979, when the value rose from 0.029 mg/L upstream to 0.24 mg/L
downstreanm. Corresponding pH and temperature values were 8.1 and 2.5°C,
respectively. The resultant un-ionized ammonia concentrations in the river
under such conditions would be about 0.003 mg/L, well below the recommended

eriterion for an average value of 0.007 mg/L(7).

Therefore, un-ionized ammonia is of moderate concern in relation to the

impact of this discharge on the Bonaparte River.

Nitrite values in the river could increase by 0.036 mg/L under worst-
case conditions, with complete mixing (Table 8). This value would exceed
the 0.02 mg/L average criterion to protect aquatic life, but would be less

than the 0.06 mg/L maximum criterion(7).
3.3.3.4 Dissolved Oxygen and Oxygen-Consuming Materials
In terms of BOD, elimination, a design parameter for sewage treatment

plants, the Cache Creek STP performed generally well, with a 75th percentile
BODg in the effluent of 44 mg/L. This is probably high compared to recent



34

values, since modification of the existing treatment modules has improved

plant performance.

Calculations in Table 8 show that for a worst-case scenario the BODg in
the Bonaparte River should increase by a maximum 1.4 mg/L, after complete

mixing of the effluent and receiving water.

The data in Table 9 for dissolved oxygen show that, in 1978 and 1979,
no appreciable change could be seen in dissolved oxygen values going from
upstream to downstream from the sewage treatment plant. An oxygen sag would
not be apparent in the river for a considerable distance downstream, and